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Annex B

RF power output conducted

Test Report No.: G5M208040014-P-15

Eurofins ETS Product Service GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany

Annex B
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FCC part 15.247
Peak output power conducted

EUT GSM Phone
Model C530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C !/ Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH f Mr. Meng
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 0 / 2402 MHz
@ *RBW 1 MH=z Marker 1 [T1 ]
*VBW 1 MH=zZ 3.17 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.402067308 GHz

20 Offsget 6.9 dB
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Center 2.402 GHz 700 kHz/ Span 7 Milz

Qutput power=3.17 dBm; verdict: PASS

Date: 17.JUL.2008 07:36:49
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Measurement diagram

Eurofins ETS Product Service GmixH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1



&% eurofins

S

{0
g

:
B
&
#d
43
oy
]
o)
[
idd
¢
i

e

y;

FCC part 15.247
Peak output power conducted

EUT GSM Phone
Model C530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C !/ Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Preduct Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
® *RBW 1 MHz Marker 1 {T1 |
*VBW 1 MH=z 3.66 dBm

Ref 20 dBm At 40 dB SWT 2.5 ms 2.441112178 GHz

20 Offjget 6.3 diB
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Center 2,441 GHz 700 kHz/ Span 7 MHz

output power=3.66 dBm; verdict: PASS

Date: 17.JUL.2008 07:47:559

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC part 15.247
Peak output power conducted

EUT GSM Phone
Model C530
Approval Holder Pantech Ca., Ltd
Temperature f Voltage 23°C ! Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 78 [/ 2480 MHz
Comment 3
@ *REBW 1 MHz Marker 1 [TL ]
*VBW 1 MH=z 2.55 dBm

Ref 20 d4Bm ALl 40 dB SWI' 2.5 ms 2.480067308 GH=z

20 Offget 6.4 dB
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Center 2.48 GH=z 700 kHz/ Span 7 MH=z

Output power=2.55 dBm; verdict: PASS

Date; 17.JUL.2008 07:49:09

Measurement diagram

Eurofins ETS Preduct Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT GSM Phone
Model C530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C ! Vmax 4.2 VDC (Battery)
Test Site / Operator Eurcfins Product Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(b)
Comment 1 Peak ocutput power
Comment 2 Channel.: 0 / 2402 MHz
Comment 3
® *RBW 1 MH=z Marker 1 [T1 ]
*VhW 1 MA=z 2.86 dBm

Ref 20 dBm Attt 10 dB SWT 2.5 wms 2.402145833 GH=z

20 Offfet 6.5 dB
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Center 2.402 GHz - 700 kHz/ Span 7 MHz
output power=2.8& dBm; verdict: PASS

Date: 17.J0L.2008 09:47:16

Measurement diagram

Eurafing ETS Product Service GmbH
Siorkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT GSM Pheone
Model C530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C [/ Vmax 4.2 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
® *RBW 1 MH=z Marker 1 [T1 ]
*VBW 1 MH=z 3.54 daBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.441056080 GHz

20 OflLsek 6.4% dB
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Centexr 2.441 GHz 700 xHz/ Span 7 MHz

Output power=3.54 dBm; verdict: PASS

Date: 17.JUL.2008 09:46:35

Measurement diagram

Eurofins ETS Product Service GmbH
Starkower Sfr. 38c, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC part 15.247
Peak output power conducted

EUT GSM Phane
Model Ch30
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C { Vmax 4.2 VDC (Battety)
Test Site / Operator Eurofins Product Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(b})
Comment 1 FPeak output power
Comment 2 Channel.: 78 / 2480 MHz
Comment 3
@ *RBW 1 MH=z Marker 1 [T1 ]
*VBEW 1 Miz 2_.46 dBm

Ref 20 dBm Att 40 dB SWT 2.5 ms 2.480067308 GH=z

20 Offget 6.3 dB
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Center 2.48 GH=z 700 kHz/ Span 7 MH=z

Qutput power=2.46 dBm; verdict: PASS

Dakte: 17.JUL.2008 09:45:15

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT GSM Phone
Model G530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C  /  Vmin 3.6 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH [ Mr. Meng
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.; 0 / 2402 MHz
Comment 3
® *REW 1 MHz Marker 1 [T1 ]
*VBW 1 MH=z 3.05 dBm

Ref 20 dBm Att 40 dB SWT 2.5 ms 2.402000000 GHz

20 Offget 0.4 dB
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S 0 .
/ N
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——7Q

~-80

Center 2.402 GHz 700 kH=/ Span 7 MH=z

Qutput power=3.05% dBm; verdict: PASS

Date: 17.J0L.2008 09:42:42

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str, 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT GSM Phone
Madel C530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C [ Vmin 3.6 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH [/ Mr. Meng
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
@ *REW 1 MHz Marker 1 [T1 ]
*VBW 1 Milxz 3.52 dBm
Ref 20 dBm Attt 40 dB SWT 2.5 ms 2.441078B526 GH=z

20 Offget 6.3 dB
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Cenlter 2.441 GHz 700 kHz/ Span 7 MH=z

Qutput power=3.52 dBm; verdict: PASS

Date: 17.JUL.2008 09:43:52

Measurement diagram

Eurcfins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247

s Fropiuct Servics Grab

Peak cutput power conducted

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

Ref 20 dBm

GSM Phone

C530

Pantech Co., Ltd

23°C / Vmin 3.6 VDC (Battery)
Eurofins Preduct Service GmbH / Mr. Meng
FCC part 15 section 247(b)

Peak output power

Channel.: 78 / 2480 MHz

*RBW 1 MAz Marker 1 {T1 ]

*VBW 1 MH=z
Attt A0 dB SWT 2.5 ms

2.47 cdBm
2.480000000 GH=z

20 Offzet

—10
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——70

-80

Center 2.48 GHz F00 ldiz/

Qutput power=2.47 dBm; verdick: PASS

Date: 17.J0L.2008

09:44:38

Span 7 MHz

LVL

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Sir, 38¢c, D-15526 Reichenwalde, Germany
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Annex C

20 dB bandwidth

Test Report No.: G5M208040014-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex C
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FCC part 15.247
20 dB bandwidih

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

@

GSM Phone

C530
Pantech Co., Ltd

23°C [/ Vnom 3.8 VDC (Battery)
Eurofins Product Service GmbH / Mr. Meng

FCC part 15 section 247(a)
20 dB bandwidth
Channel.: 0 / 2402 MHz

*RBW 10 kHz
*VBW 10 kHz

Delta 1 [T1 ]
-1.10 dB

Ref 20 dBm Att 40 dB SUT 80 ms 924.592307700 kHz
20 offfct 6.9 dB ' Markdr 1 [TlJ]
~27.79 dBm
" 2.40155(0044 GHz
1 pi
VIEW, o
0 \AAUAVWN “}\\uﬂﬂhm
. I\ A)\‘/\r /"\M ﬂ
* TH -23.544 dBminlVV \UHUR L
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=70

—80

Center 2.402

20 dB bandwidth: 92

Date: 17.JUL.2008

GH=z 220 kHz/

4.6 KHz

07:53:07

Span

2.2 MH=z

VL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
20 dB bandwidth

EUT
Model

Approval Holder
Temperature / Voltage 23
Test Site / Operator
Test Specification
Comment 1
Comment 2
Comment 3

@

i

% TrrrE B smpresiper 0 o B
Froguol Dervies sinnet

GSM Phone
C530
Pantech Co., Ltd

°C !/ Vnom 3.8 VDC (Battery)

Eurofins Product Service GmbH [ Mr. Meng
FCC part 15 section 247(a)

20

dB bandwidth

Channel.: 38 / 2441 MHz

*RBW 10 kHz

Delta 1 [T1 ]

*vBW 10 kHz —-1.65 dB
Ref 20 dBm Attt 40 dB SWT BO ms 930.741025640 kH=z
20 Offget 6.5 dB Markdr 1 [T1]|]
~-23.01 dBm
4

10 2.440544769 GHz
¢
_ A
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L 20 iy | !\UM\[ Mf\ A T

TH —-23.908 dBm 1V \U“ Al
L o 0

p1y

ALY

~—- 60

——T0

-BO

Center 2.4

20 dB bandwidth:

Date:

17.JUL.2008

41 GHz

930.7 KHz

07:52:1

220 kHz/

1

Span 2.2 MH=

LVL

Measurement diagram

Eurofins ETS Preduct Service GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1



&

& eurofins

FCC part 15.247
20 dB bandwidth

EUT GSM Phone
Model C530
Approval Holder Pantech Ce., Ltd
Temperature / Voltage 23°C [/ Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.; 78 / 2480 MHz
Comment 3
@ *REW 10 kHz Delta 1 [T1 }
*VBW 10 kHz ~0.80 dB
Ref 20 dBm Attt 40 dB SWI' BC ms 921.5410256410 kHz
20 Offjet 6.9 dB } Markdr 1 (TL[]
-23.68 dBm
10 2.47954%169 oz |IEN
1=
VIEW L o
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Center 2.48 GHz 220 kHz/ Span 2.2 MHz

20 dB bandwidth: 921.9 KHz

Date: 17.J0L.2008 ©¢7:51:18

Measurement diagram

Eurofins ETS Praduct Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex D

Time of occupancy (dwell time)

Test Report No.: G5M208040014-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex D
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FCC part 15.247

Time of occupancy {dwell time)

EUT
Model
Approval Holder

Temperature / Voltage

Test Site / Operator
Test Specification

GSM Phone

C530

Pantech Co., Ltd

23°C  / Vnom 3.6 VDC (Battery)
Eurefins Product Service GmbH / Mr. Meng
FCC part 15 section 247(a)

Comment 1 Time of occupancy
Comment 2 Channel.: 39 [/ 2441 MHz (Hopping mode)
Comment 3 63 events *2.932 ms result: 184.716 ms
® RBW 1 MHz Delta 1 [T1 ]
*VBW 1 MHz -0.32 dB
Retf 25 dBm ¥ ALL 410 dB SWT 4 ms 2.915785 ws
offfetr 6.4 am ] Markdr 1 [T1]]
20 F 51 dBmr
2.61%385 us
*rio
VIEW 1, 1
L 4
[ h
0
10
——20
——30
ﬁWW Wi
——50
r—00
70
Eenter 2.441 GHz 400 us/

Burst length=2.91578 ms

bate: 17.JUL.2008

09:50:26

LVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC part 15.247
Duty cycle

EUT

Model

Approval Holder
Temperature / Voltage
Test Site f Operator
Test Specification
Comment 1

Comment 2

Comment 3

GSM Phone

530

Pantech Co., Ltd

23°C [/ Vnom 3.8 VDC (Battery)
Eurofins Product Service GmbH / Mr. Meng
FCC part 15 section 247(b)

Duty cycle

Channel.: 39 / 2441 MHz

® REW 1 MH=z Delta 2 [T1 ]
*VBW 1 MHz 0.15 dB
Ref 30 dBm *Att a0 dB SWT 8 ms 6.252949 ms
30 Offjet 6.4 dB Markgr 1 [T1|]
3.38 dBm
o0 11.153846 ps |[EM
Deltg 1 [T1 |
B - .01 as
10 2 881646 ms | TRG
1 2 LVL
4
— 0
——10
—=20
——30
A J 1A 4 . ﬁl$%ﬂ
W ¥
——o0
—— &0
=70
Center 2.441 GHz 800 ps/

Duty cycle=0D.46

Date: 17.JUL.2008

08:31:09

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Annex E

Number of hopping frequencies

Test Report No.: GEM208040014-P-15

Eurofins ETS Produci Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex E
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Number of hopping frequencies

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

(GSM Phone

C530

Pantech Co., Ltd

23°C !/ Vnom 3.8 VDC (Battery)
Eurofins Preduct Service GmbH / M
FCC part 15 section 247(a)

Number of hopping frequencies
Channel.; 0-13

* RBW 300 kHz
* YBW 300 kHz

r. Meng

Ref 20 dBm Att 40 dBR sSWwr 2.5 ms
20 Offfet 6.4% dB
" 5]
= | AV Vala|aTaNaNAValla¥atiTava
AAAAIARAATAA-

——10

=20

——30

WA T IR P A AR T

r—60

10

-80

Center 2.403

Number of hopping £

Date: 17.JUL.2008

GHz 2.5 MEz/

requencies

08:17:30

Span 25 MH=z

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC part 15.247
Number of hopping frequencies

EUT GSM Phone
Model C530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C [ Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH / Mr. Meng
Test Specification FCGC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 14-38
Comment 3
@ *RBW 300 kBz
*VBW 300 kHz
Ref 20 dBm Attt 40 dR SWT 2.5 ms

20 Offset 6.5 dB

—10

{;\f’\ﬂf\/‘\ﬁ/”\ﬂﬂﬂﬂﬂf‘\ﬂﬂﬂﬂﬁﬂf\ﬂﬂﬂﬂF\

AR RN AR RAAR e

——10

——20

30

—=60

——70

-80

Center 2.428 GHz 2.5 MHz/ Span 25 Mliz

Number of hopping freguencies

Date: 17.JUL.2008 08:19:26

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247

S v 4

Number of hopping frequencies

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

®

Ref 20 dBm

GSM Phone

€530

Pantech Co., Ltd
{  Vnom 3.8 VDC (Battery)
Eurofins Product Service GmbH / Mr. Meng
FCC part 15 section 247(a)
Number of hopping frequencies
Channel.:39-63

23°C

ALt 40 dB

N S N Sy
i2 Proguci Serviog Umne

* RBW 300 kHz
*VBW 300 ki=z
SWT 2.5 ms

20 Offiget 6.5

dB

-10

]

AVATI

N AN

AVAYI

IFRWA

AN

AWAFS

NAM AN

{g \aysl

¥
VIV Y

VW

U

IV

VY

|

VY

~-30

——40

—-50

—=70

—80

Center 2.453 GHz

Number of hopping Trequencies

Date: 17.JUL.2008 08

123:08

2.5 MHz/

Span 25 MHz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Sir. 38¢c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC part 15.247
Number of hopping frequencies

EUT GSM Phone
Model €530
Approval Holder Pantech Co., Ltd
Temperature / Voitage 23°C { Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH [ Mr. Meng
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.. 64-78
Comment 3

@ * RBW 300 kiH=z

*VBW 300 kHz
Ref 20 dBm Alt 40 dB SWT 2.5 ms

20 Offzet 6.4 dB

E

fﬂf\ﬁﬂf’\f‘\ﬂf’\f’"\f‘\ﬁﬁf M M

VUV YTV Uy .

--10

-—20 \
——30

YT

—-50

=70

-80

Center 2.478 GHz 2.5 MH=z/ Span 25 MHz

Number of hopping frequencies

Date: 17.JUL.2008 08:25:44

Measurement diagram

Eurofins €TS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Annex F

Carrier frequency separation

Test Report No.: GEM208040014-P-15

Eurcfins ETS Product Service GmbH
Storkower Str. 38¢, 3-15526 Reichenwalde, Germany

Annex F
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FCC part 15.247
Carrier frequency separation

EUT GSM Phone
Model C530
Approval Holder Pantech Co., Lid
Temperature / Voltage 23°C /  Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(a)(1)
Comment 1 Carrier frequency separation
Comment 2 Channel.. 39/40 /[ 2441/2442 MHz
Comment 3 Hopping mode
® *RBW 100 kHz Delta 1 [T1 ]
*YBW 100 kHz 0.06 dB
Ref 20 dBm Attt 40 dB SWT 2.5 ms 842.628205128 kHz
;6 Of fget 6.9 dB - - Markdr 1 [T1]} 7
3.34 dBm
15 2.441161538 GHz
10
. WAWW\ ,«N&FW\
[ F(M ; /
by | .
by W ,
=—20
——25
-30
Center é.dflls GHz 226 kHz/ Span 2.2- MHzZ
Limik: > two-thirds of the 20 dB bandwidth ; Result: Pass

Date: 17.JUL.2008B 08:14:35

LVL

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex G

Spurious emission radiated

Test Report No.: G5M208040014-P-15

Eurcfins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex G



Carrier power (Field Strength)

FCC RULES PART 15, SUBPART C

Approval Holdolder:

BUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1
Comment 2

Pantech Co., Ltd

GSM Phone

C530 / Ch.: 2480 MHz

Eurofins ETS Product Service GmbH / Mr. Meng
Thom.: 25°C / Unom: 3.8 VDC (Battery)
according to §15.247

Dist.: 3m, Ant.: BBHAS120D

Freg: 2.480GHz, Emax: 91.74dBpV/m, RBW: 100kHz

Level [dBpV/m]
125.00
120.00
110.00
100.00
90.00
80.00
70.00
f\,\',\ A ll"‘%.aj\‘!lbr‘.A.Ar ium!\d\w A hede P b s nd g Mﬁi}k\ﬁJ\nﬁ.’W‘hA}?\n“h W TR VO [ N P L\l‘llﬂn
56.55
2.305G 241G 242G 243G 244G 245G 246G 247G 2.488G
Frequency [Hz]
——MES 8, FCC_15247 harm
LIM FCC Tx
Page 1/1 16/07/2008 13:32 Overview / BEBntenna vertical




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Heoldolder: Pantech Co., Ltd

EUT: GSM Phone

Model: C530 / Ch.: 2441 MH=z

Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according te §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 199.659MHz, Emax: 33.30dBpV/m, RBW: 100kHz

Level [dBpV/m]
80.0
70.0
60.0
50.0
40.0 ¥
! P
300 \W._\J\v W‘m‘v *,A ’\4{’\ WW"LWYM
sty
““‘**W»ww [ty AN et ot
21.3
30M 60M 80M 100M i20M 140M 160M 180M 200M
Frequency [Hz]
MES 1. 7FCC_1524’.' 7
LIM FCC restricted

Page 1/1 17/07/2008 07:30 Overview / Antenna vertical



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:
Comment 2:

Pantech Co., Ltd

GSM Phone
C530 / Ch.:

Tneom.: 25°C / Unom: 3.8 VDC

2441 MH=z
Eurofins ETS Product Service GmbH / Mr. Meng

according to §15.247
Dist.: 3m, Ant.: BK 116
Freqg: 176.834MHz, Emax:

33.35dBpv/m,

(Battery)

RBW: 100kHz

Level [dBuV/m]

80.00

70.00

60.00

50.00

40.00

30.00

20.82

£4 Lmﬁ&N
R

il

MM"W-’W}‘W“N

o

i

WRPPNTI W VAT

L Jefo]
wWMMW

wMWMVh

30M

60M a0Mm 100M

120M

Frequency [Hz]

140M

160M

180M 200M

LIM

MES 1. FCC 15247

FCC restricted

Page 1/1

17/07/2008 07:27 Overview / Antenna horizontal




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd
EUT: GSM Phone
Model: C530 /  Ch.: 2441 MHz
Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)
Test Specification: according to §15.247
Comment 1: pist.: 3m, aAnt.: HL 223, amplif.
Comment 2: Freq: 985.571MHz, Emax: 23.84dBpV/m, RBW: 100kHz
Level [dBpV/m]
80.00
70.00
60.00
50.00
40.00
30.00
s
20.00 Nwmﬁwmﬁ Bt b mJﬁﬁwwumemNN
VwmwﬁMmmﬂMMmeM“
|
10.00 WWMMW
it
4.43
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [HZ]
MES 2. FCC 15247
LIM FCC restricted

Page 1/1

17/07/2008

07:24 Overview / Antenna vertical




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

BEUT: GSM Phone

Model: C530 7 Ch.: 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditilons: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 895.792MHz, Emax: 24.16dBuv/m, RBW: 100kHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdeolder: Pantech Co., Ltd

EOT: GSM Phone

Model: C530 / Ch.: 2441 MH=z

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA%120D, amplif.

Comment 2: Freq: 3.325GHz, Emax: 45.43dBpV/m, RBW: 1MH=z

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART

Approval Holdolder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

15, SUBPART C

Pantech Co., Ltd
GSM Phone
c530 /

Tnom.: 25°C / Unom:

Ch.: 2441 MHz
Furcfins ETS Product Service GmbH / Mr. Meng
3.8 VDC (Battery)

according to $§15.247, peak detector

Dist.: 3m, Ant.: BBHA%120D, amplif.
47.99dBpvV/m, RBW: 1MH=z

Freq: 1.996GHz, Emax:

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holdeolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comiment 2:

SUBPART C

Pantech Co., Ltgd

GSM Phone

C530 / Ch.: 2402 MH=z

Eurofins ETS Product Serwvice GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.8 VDC (Battery)
according to §15.247, peak detector

Dist.: 3m, Ant,: BBHAS120D, amplif.

Freq: 1.356GHz, Emax: 45.86dBpV/m, RBW: I1IMHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT: GSM Phone

Model : c530 / Ch.: 2402 MHz

Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant,: BBHA9120D, amplif.

Comment 2: Freq: 3.960GHz, Emax: 44.24dBpV/m, RBW: 1MAz

Level [dBuVv/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT: GSM Phone

Model: €530 / Ch.: 2480 MH=z

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 3.991GHz, Emax: 43.90dBpV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holdolder:
RUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Pantech Co., Ltd

GSM Phone

530 / Ch.: 2480 MHz

Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.8 VDC (Battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 3.875GHz, Emax: 43.74dBpvV/m, RBW: 1MH=z

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT: GSM Phone

Model : C530 / Ch.: 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.727GBz, Emax: 48.75dBuv/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT: GSM Phone

Model: €530 / Ch.: 2480 MHz

Test Site / Operator: Furofins ETS Product Service GmbH / Mr., Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.984GHz, Fmax: 48.2%dBuv/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holdolder:
BUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBFART C

Pantech Co., Ltd

GSM Phone

C530 / Ch.: 2402 MHz

Furofins ETS Product Service GmbR / Mr. Meng
Tnom.: 25°C / Unom: 3.8 VDC (Battery)
according to $§15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 7.952GHz, Emax: 48.63dBpV/m, RBW: 1Miz

Level [dBpV/m]

75.00

70.00
65.00
60.00
55.00 B
50.00
. v
W\VFMMW
45.00 MW Aoy
Mﬂi\\l\,w\wﬂf\/q
.1WW WWJ
40.00 W—Hm#%gw
35.28
4G 5G 6G 7G
Frequency [Hz]
— MES 4. FCC 15247
LIM FCC_restricted
Page 1/1 16/07/2008 14:37 Overview / Antenna vertical




Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holdoldex:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment. 1:

Comment 2:

SUBPART C

Pantech Co., Ltd

GSM Phone

C530 / Ch.: 2402 MH=z

Eurofins BTS Product Service Gmbil / Mr. Meng
Tnom.: 25°C / Unom: 3.8 VDC {Battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 7.936GHz, Emax: 48.54dBpv/m, RBW: 1MHz

Level [dBpV/m)
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Pantech Co., Ltd

GSM Phone

C530 / Ch.: 2441 MH=z

Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.8 VDC {Battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBEA912Z0D, ampl.+HP.

Freq: 7.992GHz, Emax: 48.49dBpV/m, RBW: 1MHz

Level [dBPV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holdolder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Pantech Co., Ltd
GSM Phone
Cc530 / Ch.: 2441 MH=z

Furcfins ETS Product Service GmbH / Mr. Meng

Tnom.: 25°C / Unom: 3.8 VDC (Battery
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 7.800GHz, Emax: 49.25dBpvV/m, RBW

)
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT : GSM Phone

Model: C530 / Ch.: 2441 ME=z

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr.
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Comment 2: Freq: 11.206GHz, Emax: 40.92dBpV/m, RBW:

Meng

1MHzZ
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT: GSM Phone

Model: C530 / Ch,: 2441 MHz

Test Site / Operator: EBurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC {Battery)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 10.725GHz, Emax: 42.22dBpV/m, RBW: LMHz

Level [dBpV/m)]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT: GSM Phone

Model : C530 / Ch.: 2441 MH=z

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr.
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.
Comment 2: Freq: 14.455GHz, Emax: 43.75dBuvV/m, RBW:

Meng
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Pantech Co., Ltd
GSM Phone
C530 / Ch.: 2441 MH=z

Eurofins -ETS Product Service GmbH / Mr.

Tnom,: 25°C / Unom: 3.8 VDC {Battery)
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHAS120D, ampl.-+HP.
Freq: 16.9%0GHz, Emax: 44.30dBpV/m, RBW:

Meng

1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder: Pantech Co., Ltd

EUT: GSM Phone

Model : C530 / Ch.: 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.8 VDC (Battery)

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.615GHz, Emax: 48.94dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdolder:

EUT:
Model:
Test Site /

Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2;

Pantech Co., Ltd
GSM Phone
C530 / Ch.: 2441 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.8 VDC (Battery)
according to $§15.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.

Freq: 24.615GHz, Emax: 48.94dBpV/m, RBW:

Meng
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&% eurofins

FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT

Maodel

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

GSM Phone

€530

Pantech Co., Ltd

23°C { Vnom 3.8 VDC (Battery)
Eurofins Product Service GmbH / Mr. Meng
FCC part 15 section 247(c)

Band-edge compliance

Channel.: 0 / 2402 MHz

Single frequency mode

® *RBW 50 kiz Delta 1 [TL ]
*VBW 50 KHz -47.73 dB
Ref 20 dBm Att 40 dB SWT 5 ms ~2.483974359 Milz
"20 Offsek 6.9 dB Markgr 1 [T1]]
4.08 dBm
o 2.402164897 GHz
1 PX] 1
BEm |, R
w\
10 /J)/‘j N
——20 HJ \\
——30 / \
1 / Wi !
AT PRI TRV FPVER T IR, PVTL PRENTR T
~~50
60
70
Fl
-80
Center 2.40035 GHz 500 kKHz/ Span 5 MHZ

Limit: Marker Delta wvalue »20 dB; Result: PASS

Date: 17.J5UL.2008 07:55:51

ILVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
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Band-edge compliance of RF conducted emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

@

Ref 20 dBm

GSM Phone

C530

Pantech Co., Ltd

23°C ! Vnom 3.8 VDC (Battery)
Eurofins Product Service GmbH / Mr. Meng
FCC part 15 section 247(¢c)

Band-edge compliance

Channel.: 78 [ 2480 MHz

Single frequency mode

*RBW 50 kHz Delta 1 [Tl ]

*vBW 50 kHz

Att 40 dB SWT 5 ms 4.

-47.82 dB
214743520 MHz
1 |[T1]]

20 Offset

6.4 dB Markgr

2.

2.11 dbBm
445599132 GH=z

-—60

——70

-80

F2

Center 2.48B175 GH=z 500 kHz/

Limit: Marker Delta

Date: 17.JUL.2008

value >20 dB; Result: PASS

07:57:40

Epan 5 MHz

IVL

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT GSM Phone
Model 530
Approval Holder Pantech Co., Ltd
Temperature / Voltage 23°C { Vnom 3.8 VDC (Battery)
Test Site / Operator Eurofins Product Service GmbH / Mr. Meng
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.; 0 / 2402 MHz
Comment 3 Hopping mode
@ *RBW 50 kHz Delta 1 [T1 ]
+YBW 50 kH=z -45.87 dR
Ref 20 dBm Attt 40 dR SWT 5 ms —2.355769231 MH=z
20 Offfet 6.5 dB Markegr 1 [T1{] ]
1.16 dBm
10 2.402153885 GHz
1
.0 ..;\r.T

LVL

LAV
B N

F—60

=10

Fl
-B80

Center 2.40035 GHz 500 kHz/ Span 5 MH=

Limit: Marker Delta walue >20 dB; Result: PASS

Date: 17.JUL.2008 ©8:03:51

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC parf 15.247
Band-edge compliance of RF conducted smissions

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

@

1P

GSM Phone
C530

Pantech Co., Lid

23°C !/ Vnom 3.8 VDC (Battery)
Eurofins Product Service GmbH [/ Mr. Meng
FCC part 15 section 247(c)

Band-edge compliance

Channel.. 78 / 2480 MHz

Hopping mede

* RBW 50 kHz Delta 1 [T1 ]

*VBW 50 kHz

-45.06 dB

Ref 20 dBm Att 40 dB SWT 5 ms 4,.038461538 MH=z
20 Offset 6.5 dB Markgr 1 ][T1]|]
.24 dBm
10 2.478891026 GHz
1
K 'wm\\t
--10
e
v H«‘

— 30 \t

NPTV PN FEPRYIRV Y VYR PN NTATE DN PP S TR O WYL IS, P
—-50
——&0
--70

P2

-80
Center 2.48175 GH=z 500 kH=z/ Span 5 MHz

Limit: Marker Delta walue >20 dB; Resulb: PASS

Date:

17 .JUL. 2008 08:06:44

INL.

Measurement diagram

Eurofins ETS Preduct Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge compliance

Test Report No.: G5M208040014-P-15

Eurefins ETS Product Service GmbH
Storkower Str. 386, [D-15526 Reichenwalde, Germany
Annex H
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AC power line conducted emissions

Test Report No.: G5M208040014-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex |



EMI voltage test in the ac-mains according to FCC part 15

Ordernumber:

Approval Holder:

EUT:
Model :

Test Site / Operator:

Test Conditions:
Test Specification:

Comment. 1:

G5M20804-0014

Pantech Co., Ltd.
GSM pheone

€530
Eurofinsg ETS Product Service GmbH / Mr. Margquardt

Unom: 120 V AC (AC/DC-ADAPTOR), Tnom: 23°C
V-Network: BESHZ-Z5 (L1)
mode: GSM850 PCL 5

Comment 2:
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EMI voltage test in the ac-mains according to FCC part 15
Ordernumber: G5M20804-0014

Approval Holder: Pantech Co., Ltd.

EUT: GSM phone

Model: C530

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Marquardt
Test Conditions: Unom: 120 V AC (AC/DC-ADAPTOR}), Tnom: 23°C

Test Specification: V-Network: ESH2-25 (N)

Comment 1: mode: GSM850 PCL 5

Comment 2:
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